

# Certificate of Flame Resistance

REGISTERED  
FABRIC  
NUMBER

F-140.01

ISSUED BY  
JOHNSON OUTDOORS INC.  
BINGHAMTON, NEW YORK 13902  
*Manufacturers of the Finest  
Tent Products Described Herein*

Date of Manufacture

SEPTEMBER 2008

**This is to certify that the products herein have been manufactured from material inherently flame retardant as here after specified by the material supplier.**

NAME: DALLAS PARTY TENT & EVENT

CITY: ARLINGTON, TX

**Certification is hereby made that:**

The articles described on this certificate have been manufactured with an approved flame retardant chemical in compliance with California State Fire Marshal Code, NFPA-701\*, Underwriters Laboratory of Canada, and have been tested in accordance with the Federal Test Method Specifications and meet or exceed the Military Flame Specifications of MIL-C-43006G.


Type, color and weight of material      16 OZ. WHITE BLOCK OUT

Description of Item certified:      GENESIS 60X60 2-PIECE

**Flame Retardant Process Used Will Not Be Removed By Washing And  
Is Effective For The Life Of The Fabric**

**Snyder Manufacturing, Inc.**

Manufacturer of Flame Retardant Vinyl Laminates

  
TENT DEPARTMENT, JOHNSON OUTDOORS INC.

\*Large Scale